The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



MISCELLANEOUS ENGINE PARTS

REF. PART QTY. PART REF. PART QTY. PART
NO. NO. USED DESCRIPTION NQC. NO. USED DESCRIPTION
1 140-1091 1 Cleaner, Air 38 ELEMENT,ENGINE COOLANT TEMPERATURE
2 503-0597 1 Hose, Air Cleaner 193-0246 1 Begin Spec J
3 503-0354 2 Ctamp, Air Cleaner Hose 193-0104 1 Spec E through H
4 306-D214 1 Bracket, Solenoid Mounting 38 309-0179 1 Switch, Engine Coolant
5 307-0628 1 Solenoid, Stop (12 Valt) Hi-Temperature
6 306-0222 ] Plunger, Stop Solenoid 40 ELEMENT,OILPRESSURE
7 518-0203 1 Ring, Retaining 193-0244 g Begin Spec J
8 518-0218 2 Ring, Retaining 193-0108 1 Specs E through H
9 306-0161 1 Spring, Plunger 41 3090169 1 Switch, Low Qi Pressure
10 306-0162 1 Spacer, Solenoid Mounting 42 800-0095 1 Screw (1/2-13 x 2-1/4") -
11 306-0226 1 Brace, Solenoid Bracket Alternator Mounting
12 306-0193 1 Cover, Solencid Plunger 43 862-0016 1 Nut, Hex {1/2-13) - Alternator
13 516-0103 1 Pin, Roll {1/8 x 1/2") - Mounting
Spring Retaining 44 p50-00802 1 Washer, Lock (1/2) -
14 306-0215 1 Rod, Stop Solenoid to Joini Alterngtor Mounting
15 150-0638 1 Jaint, Rod to Injection Pump 45 115-0025 2 Nut, Hex (t/4)
16 312-0027 1 Condenser 46 856-0010 1 Washer, Lock EIT (3/8")
17 511-0084 1 Belt, Charge Alternator Drive 47  BOD-0047 1 Screw, Cap - Hex Head
18 502-0051 1 Coupiing, Pipe {1/8") {3/8-16 x 5/8")
19 191-0802 1 Cover, Starter Motor Hole 48 B0O-0025 1 Screw, Cap - Hex Head
20 502-0361 1 Tee, Fuel Return (1/8") (5/16-18 x 5/8")
21 191-0682 1 *Alternator, Charge (Motorola 49 B50-0055 2 Washer, Lock - Spring (7/16")
#70D44476B01) 50 800-0069 2 Screw, Cap - Hex Head
22 191-010 1 Bracket, Alternator Adjusting {7/16-14 x 3/4")
23 191-0786 1 Bracket, Alternator Mounting 51 812-0151 2 Screw, Machine - Round
24 191-0781 1 Puliey, Charge Alternator Head (1/4-20 x 3/4")
25 191-0681 1 Cable, Alternator to Regulator 52 850-0040 2 Washer, Lock - Spring (1/4")
26 502-0193 1 Connector, Fuel Pump inlet 53 862-0001 2 MNut, Hex (1/4-20)
{1/8") 54 850-0050 2 Washer, Lock - Spring (¥/8")
27  191-0725 1 Guard, Altemator Belt 55 B800-0048 2 Screw, Cap - Hex Head
28 3321292 1 Bracket, Terminal (3/8-16 x 7/8")
29 191-0683 1 Regulator, Alternator 86 800-0025 1 Screw, Cap - Hex Haad
30 140-1089 1 Element, Air Cleaner {5/16-18 x 5/8")
3t 102-0619 1 Adapter, Oil Drain 57 526-0100 1 Washer, Flat (9/1§" 1D x
32 102-0532 1 Gasket, Oil Drain 1-3/8" QD x 7/64" Thk)
32  505-0224 1 Nipple, Pipe - Oil Drain 58 B850-0045 1 Washer, Lock - Spring (5/16")
34 S505-0135 1 Nipple, Haif, Qil Drain 130-1015 1 Outlet, Water (Not [lustrated)
35 504-0030 1 Valve, Qil Drain 130-1016 1 Gasket, Water Outlet (Not
36 503-0484 1 Hose, Oil Drain Nustrated)
37  503-0131 1 Ciamp, Hose - Oil Drain

* - Forcomponents, contact your nearest Motorola dealer or:
Motoroia Automotive Products, inc.. 8401 W. Grand Ave.,
Franklin Park, Hlinois 80131.

STT-0308 (APRIL 1979}

21

i Redistribution or publication of this document
- nn by any means, is strictly prohibited.



MOUNTING

¥
S 42 9T7-0308 (APAIL 1979)

, il Redistribution or publication of this document
L A7 by any means, is strictly prohibited.



MOUNITING

REF. PARYT QTY. PART REF. PART QrTy. PART
NQ. NO. USED DESCRIPTION NO. NO. \USED DESCRIPTION
1 403-0218 1 Base, Skid 22 B21-0014 4 Screw, Cap - Hex Head -
2 403-0910 1 Support, Engine Mount Self Locking (5/16-18 x 1/2")
3 301-3154 1 Saddie, Control Box Housing 23 B53-0018 4 Washar, Lock - ET (5/16")
4  301-3155 ] Housing, Control Box 24  800-0003 4 Screw, Cap - Hex Head
-5 301-3156 3 Panel, Controf Box Housing (1/4-20 x 1/2™)
(Side) 25 026-0018 8 Washer, Flat (17/64" ID x
7 337-0090 1 Strap, Ground 5/8" OD x 1/16” Thk)
-8 508-0203 1 Grommet, Rubber - Control 26 850-0040 4 Washer, Lock - Spring (1/4")
Box Housing 27 862-0001 4 Nut, Machine - Hax (1/4-20)
9 402-0371 1 Cushion, Vibration - Engine 28  8C0-0537 4 Screw, Cap - Hex Head
End (5/16-18 x 1/2")
10 CABLE,BATTERY 29 800-009 1 Screw, Cap - Hex Head
416-0530 1 16" Long (Negative) {1/2-13 x "1-1/4")
416-0531 1 24" Long (Positive) 3¢ 850-0060 1 Washer, Lock - Spring (1/2")
11 416-0446 1 Cable, Battery {9") 31  856-0013 1 Washer, Lock - EIT (1/2")
12 403-0836 1 Bracket, Lifting 32 862-0016 1 Nut, Hex (1/2-13)
13 800-0520 3 Screw {3/4-10x 1") - 33  850-0050 2 Washer, Lock - Spring (3/8")
Cushion Mounting 34 B80G-0050 2 Screw, Cap - Hex Head
14 850-0055 8 Washer, Lock - Spring (3/8-16 x 1)
{7/16") 35 850-0060 2 Washer, Lock - Spring (1/2")
15 800-0072 8 Screw, Cap - Hex Head 38 862-0016 2 Nut, Hex (1/2-13)
(7/16-14 x 1-1/4") 37 800-0090 2 Screw, Cap - Hex Head
16 856-0012 2 Washer, Lock EIT {7/16™) (17213 x 1)
17  800-0069 1 Screw, Cap - Hex Head 38 332-1475 1 Lug, Solderless
(7/16-14 x 3/4") 39 800-0028 1 Screw, Cap - Hex Head
18 856-0012 2 Washer, Lock EIT (7/16") (5/16-18 x 1)
19 821-0010 3 Screw, Cap - Hex Head - 40 850-0045 1 Washer, Lock - Spring (5/16")
Self Locking (1/4-20 x 1/2"} 41 856-0008 1 Washer, Lock - External/
20 821-0010 4 Screw, Cap - Hex Head - Internal {5/16")
Self Lacking {1/4-20 x 1/2") 42 862-0015 1 Nut, Hex (5/16-18)
21 815-0028 18 Screw, Machine - Truss

Head (#10-32 x 3/8")

$77-0%09 (APRHL 1979)

23

Redistribution or publication of this document
— by any means, is strictly prohibited.

< AR



GENERATOR

X LTy
AR L ; W
A --""‘“u'“*&j:-:_}

1

977-033% (APRIL 1979)

L)

, il Redistribution or publication of this document

by any means, is strictly prohibited.

AD



REF.
NO.

o w; E AN N

- D D OO~

-t b

13
14
15
16
17
18
19
20
21
22

23

24

25
26

27
28

.29

GENERATOR

PART aTy. PART
NO. USED DESCRIPTION

ROTOR ASSEMBLY, WOUND

201-2669 1 Begin Spac H

2011719 1 Specs E through G

205-0089 1 Biower

510-0101 1 Bearing

STATOR ASSEMBLY, WOLIND

220-1997 1 50 Hertz

220-1454 1 60 Hertz

515-0145 1 Key, Exciter Rotor

150-1456 1 Bracket and Contact
Assembly - Begin Spec H
(includes Parts Marked *)

805-0033 8 Bolt, Place (5/8-11 x 1"}

150-0717 1 Switch Assembly, Overspeed

211-0185 1 Beil, End

234-0368 1 Screen, Generator

232-2106 2 Bracket, Generator Mounting -
Specs E through H

2011739 1 Rotor Assembly, Wound
{Exciter} See Separate
Group for Components

232-2078 1 Disc, Generator Drive

234-0370 1 Grille, Generator Air Inlet

234-0361 1 Wrapper, Generator End Belf

508-0125 1 Seal, "O" Ring - Bearing

526-0238 1 Washer, Flat - Bearing
Retainer (13/18" 1D x
2" OD x 3/168” Thk)

800-0513 1 Screw, Cap - Hex Head
(3/4-10 x 1-1/2)

STATOR ASSEMBLY, WOUND (Exciter)

220-2353 1 Begin Spec H

220-1528 1 Specs E through G

232-2102 1 Spacer, Bearing

520-0721 4 Stud, Generator Through

305-0481 1 Spacer, Voitage Regulator -
Specs E through G

305-0491 1 Chassis Assembly, Voltage
Regulator - Specs E
through G (See Separate
Group for Components)

B00-0091 4 Screw, Cap - Hex Head
(1/2-13 x 1-1/4")

850-G060 4 Washer, Lock - Spring {1/2")

402-0371 2 Mount, Vibration - Generator
End

B850-0040 4 Washer, Lock - Spiing (1/4")

800-0009 4 Screw, Cap - Hex Head
{1/4-20 x 1/2")

338-0521 1 Hamess Assembly, Voltage

Regulator - Spec E
through G

REF. PART
NO. NC.

%

30 805-0018
31 503-0611
32 231-0148
33 232-2210
34 232-2211
35 516-0152

36 508-0001
37 800-0008

38 862-0001
39 850-0040
40 800-0003

41 850-0040
42 150-0723
43 B70-0250
44 862-0001
45 B53-0013
46 150-1356
47  862-0011

48 850-0050
49 850-0079
50 856-0010
51 812-0189

52 850-0055
53 800-0072

54 812-0146

55 850-0040
56 800-0520

57 800-0071

58 850-0055
59 800-0051

60 850-0050
61 850-0040
62 862-0001
63 800-0009

64 800-0003

QrTYy.
USED

- - Bt ) =N LR VG N - RN = 5

b MNh b OO

NN oh

N

PART
DESCRIPTION

Bolt, Place (3/8-16 x 1")

Hose, insuiator

Adapter, Generalor

Cover, Adapter Slot

Catch, Adapter Slot Cover

Pin, Generator Adapter

Alignmant
Grommet, Rubber
Screw, Cap - Hex Head
(1/4-20 x 1-1/4")

Nut, Hex (1/4-20)

Washer, Lock - Spring {1/4")

Screw, Cap - Hex Head

(V4-¢0 x 1/2")

Washer. Lock - Spring (1/4")
*Paint, Overspeed Switch
*Nut, insulation
*Nut, Hex (1/4-20}

*Washer, Lock (External) - 1/4”
*Bracket, Overspeed Switch
Nut, Hex - Generator
through Stud (3/8-16)
Washer, Lock - Spring (3/8")
Washer, Lock - Spring (3/4")
Washer, Lock - External/
internal {3/8")

Screw, Machine ~ Round-
head (3/8-15 x 3/4")

Washer, Lock - Spring (7/156")

Screw, Cap - Hex Head
{7/16-14 x 1-1/4")

Screw, Machine - Round-
head (1/4-20 x 3/8")

Washer, Lock ~ Spring (1/4")

Screw, Cap - Hex Head
(3/4-10 x 1"}

Screw, Cap - Hex Head
{7/16-14 x 1")

Washer, Lock - Spring (7/16")

Screw, Cap - Hex Head
(3/8-16 x 1-1/4")

Washer, Lock - Spring (¥8")

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Screw, Cap - Hex Head

{1/4-20 x 1-1/2")
Specs £ through G
Screw, Cap ~ Hex Head

{1/4-20 x 1/2")
Specs E through G

* - Parts included in 150-1456 Bracket and Contact Assembly.

SIT-0300 (APRIL 19T9)

Redistribution or publication of this document
by any means, is strictly prohibited.



CUNITHROL (ALY YUIFLULE)

fiow Gm— 34

win sar— 395

FHEZ 5w § iime e |

-
’

977-G309 (APRIL, 1879)

Redistribution or publication of this document
by any means, is strictly prohibited.



REF.
NO.

-4 <D bW

10

12

13
15

16

17

18

19
20

CONT

PART QTy. PART
NO. USED DESCRIPTION

301-3158 1 Box, Control
Panel, Control
301-2274 1 Sets Without Meter Panetl
301-3170 1 Seis Wiith Meier Paneg!
402-0078 4 Mount, Rubber
337-0049 1 Strap, Ground
320-0421 1 Breaker, Circuit
320-0307 1 Lock, Circuit Breaker

Handgle {(Penn State)
STRIP, MARKER

332-1248 1 Sets Without Meter Panel
332-1242 1 Seats With Mater Pane!
TRANSFORMER, VOLTAGE

315-0431 1 Begin Spec J

315-0342 1 Specs E through H

REACTOR, COMMUTATOR - BEGINSPEC J

315-0384 1 With Leads and Terminals
315-0343 1 Without Leads and Terminals
303-0170 1 Rheostat

303-0032 1 Knob, Rheostat

SWITCH, SELECTOR :

308-0012 1 Sets Without Meter Pane!
308-0284 1 Sets With Meter Panel
303-0076 1 Knaok, Selector Switch
302-0718 1 Voltmeter

METER, RUNNING TIME

302-0469 1 50 Hertz Sets

302-0466 1 60 Hertz Sets

METER, FREQUENCY (Sets With Meter Panel)
302-0256 1 50 Hertz Sets

302-0221 1 60 Hertz Sets

AMMETER -SETS WITHMETER PANEL

3G2-071 1 40.0 MDEG Sets

302-0721 1 50.0 MDEG Sets
TRANSFORMER, CURRENT -SETS WITH METER PANEL
302-0079 3 40.0 MDEG Sets

302-0107 3 50.0 MDEG Sets

302-0729 1 Bracket, Transformer Mounting

CLAMP, TRANSFORMER MOUNTING - SETSWITH
METER PANEL

302-0235 3
302-0236 3

Upper
Lower

REF.

21

A19

NO.

22
23

24
25

29
27
28

29

30
)|
32
a3
34
35
36

37
38
39
40
41

42
43
44
45

46

OL (AC OUTPUT)

PART QTty. PART
NO. USED DESCRIPTION
302-0253 As Req Shim, Transformer Mounting
813-0110 6 Screw, Machine - Roundhead
{(#10-32 x 2" lg)
854-0010 6 Washer, Lock - Internal {#10}
815-0203 1 Screw, Machine - Roundhead
(#10-32 x 7/8") - Brass
854-0010 2 Washer, Lock - Interna! (#10)
871-0010 3 Nut, Hex {#10-32) - Brass
526-0049 2 Washer, Flat (200" 1D »
7/168" 0D x 1/32" Thk)
856-0003 1 Washer, Lock - External/
Internal
508-0001 4 Grommet, Rubber
301-3244 1 Bracket, Relay Mounting
307-1061 1 Ralay, Voltage Selector
307-1167 1 Spring, Relay Holddown
322-0130 1 Light - Lower Scale
322-0131 Light - Upper Scale
BOARD ASSEMBLY PRINTED CIRCUIT
(See Separate Group for Components)
332-1956 1 Begin Spec J
332-1268 1 Specs E through H
406-0332 2 Fastener
406-0333 2 Stud, Fastener
406-0334 2 Washer, Stud Fastener
332-0050 2 Clip, Tinnerman
HARNESS, WIRING (inciudes Parts Marked *)
Sets Without Meter Panel
338-0764 1 Begin Spec J
338-0524 1 Specs E through H
Sets With Meter Panel
338-0730 1 Begin Spec J
338-0525 1 Specs E through H
350-0556 1 *Resistor {47,000-Ohm, 1/2 Watt)
323-0764 1 *Socket, Relay
332-1280 As Req *Terminal, Crimp
*BLOCK. TERMINAL
332-0607 ] Sats Without Meter Pane!
332-0785 ¥ Sets With Meter Panel
305-0524 1 Rectifier, Bridge - Begin

Spec J

* - Parts Inciuded in Wiring Harness.

977-0308 (APRIL 1978)

Redistribution or publication of this document

by any means, is strictly prohibited.



CONTROL (ENGINE INSTRUMENTS)

|

9TT-0309 (APRIL 1979)

& Redistribution or publication of this document
by any means, is strictly prohibited.



CONTROL (ENGINE INSTRUMENTS;

REF. PART QTYy. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 PANELONLY,ENGINE CONTROL 18 MONITOR, ENGINE CONTROL (See Separate
301-3165 1 Sets With One Fault Light Group for Components)
301-3267 1 Sets With Five Fauft Lights 200-0679 1 Sets With One Fault Light
{Optional) 300-0681 1 Sets With Five Fault Lights -
2 301-3253 1 Bracket, Engine Control Optional
3 SWITCH,SELECTOR 300-0730 1 Penn State Sets with One
308-0138 1 Standard Fault Light
308-0327 1 Penn State 19 HARNESS ASSEMBLY, WIRING - CONTROL
4 308-0002 1 Switch, Pang! Light {includes Parts Marked *)
5 GAUGE, OlL PRESSURE Begin Spec J
193-0243 1 Begin Spec J 338-10865 1 Sets With One Fault Light
193-0107 1 Specs € through H 338-1066 1 Sets With Five Fault Lights -
6 GAUGE, ENGINE COOLANT TEMPERATURE Optional
193-0245 1 Begin Spec J Specs E through H
193-0106 1 Specs £ through H 338-0528 1 Sote With One Fault Light
7 302-0061 1 Ammeter, Charge (30-0-30) 338-0534 1 Sets With Five Fault Lights -
8 332-1230 1 Strip, Marker {B+ Renole Optional
and Ground Alarm) 20 332-0537 1 *‘Block, Terminal - 4 Place
9 STRIP, MARKER 21 "BLOCK, TERMINAL
o Begin Spec J Begin Spec J
33z2-1241 1 Sets Without Fault Light 332-0795 1 Sets With One Fault Light
{21 through 36) {16 Place)
332-1559 1 Sets With Five Faull Lights 332-1005 1 Sets With Five Fault Lights
{21 through 40) {20 Place)
332121 1 Specs E through H 332-0795 1 Specs E through H (16 Place)
{21 through 38} 22 323-0765 2 *Socket, Relay - 11 Place
10 308-0003 1 Plate, Switch (On/Off} (Includes Terminals)
11 332-1276 2 Plug, Keying (Optional Sets 23 332-1271 2 *Housing, Printed Circuit
with Five Fault Lights use Board Terminal
Qty. of 1) 24  332-0051 1 Clip, Tinnerrman
12 307-1058 2 Reiay {1 Start Disconnect, 25 338-0537 1 Hamess Assembly, Wiring -
1 kgnition) Engine to Control
13 307-1031 1 Relay, Start Solenoid 26 3570004 1 Rectifier, Diode {Part of
14 322-0149 1 Holder, Lamp Standard Cranker Control)
15  322-0004 1 Lamp, Panel 27 323-0764 1 *Socket, Relay - 8 Place
16 LAMP,FAULT (Inciudes Terminals)
322-0128 1 Standard Sets 28  332-1269 As Req "Terminal, PC Board
332-0107 1 Overcrank (Optional} 29 332-1280 Az Req "Terminal, Crimp
3z2-1 1 Overspeed (Optional) 30 332-1043 1 *Jumper, Terminai - Sats With
322-0108 1 Low Qil Pressure (Optional} One Fault Light
322-0109 1 High Engine Coolant 31 3071081 1 Reiay, Starter Protection
Temperature {Optional) 32 332-0699 1 ‘Block, Terminal (6 Place) -
322-0110 1 Low Engine Coolant Sets With Five Fault Lights -
Temperature (Optional) Optional
17 CONTROL, CRANKER 33 332-1240 1 *Strip, Marker {53 through 58) -
300-0733 | Standard Cranker Sets With Five Fault Lights -
300-0714 1 Cycle Cranker (Optionai} Opticnal
34 307-1157 3 Spring, Felay Hold-down

* - Included in Wiring Harmess Assembly,

977-0309 (APRI. 1970)

Redistribution or publication of this document
by any means, is strictly prohibited.

AlA



—w my wmERE w wreTe-

\7

REF. PART
NO. NO.

132-0146

132-0165
132-0164
132-0162

1

2

4

§ 132-0161
6 132-0160
7 132-0159
8 132-0158
9

10 132-015
11 132-0155
12 132-0154
13 132-0153
14 132-0152
15 132-0151
16 132-0150
17 132-0149

132-0148

QTy.
USED

-t mbt N

b ok ok gk ek emk ek ok gk mh B = ok wd

A
12 “l 10

_ PART
DESCRIPTION

Pump, Water {Complete -

Less Mounting Adapter)

Screw - Fillister Head
Cover - End
*Impeller Kit (Spiine Seal

included)

Spacer - Seal
*Soal
Seai
Bearing - Ball
Shaft (Not Sold Separataly)
Ring - Adapler
Ring. Retaining - External
Spacer - Bearing
Slinger
**0" Ring
Cam & Wearplate Assembly
Scraw, Fillister Head
*Gasket
Repair Package (Includes

Parts Masked *)

* - Parts Included in 132-0148 Repair Fackage.

ATT-00% (APRIL 1979)

Redistribution or publication of this document
by any means, is strictly prohibited.



EXCITER ROTOR (BRUSHLESS GENERATOR)

REF. PART aTy. PART
NO. NO. USED DESCRIPTION
201-1739 1 Rotor Assembly, Wound - Exciter

{Complete!

1 363-0055 3 Heal Sink. Rectifier - Negative

2 358-0015 3 Rectiiar, Diode - Negative
{CR4, CRS5 & CR6)

3 363.0054 1 Heat Sink, Pact:her - Positive

4 358-0016 3 Recther, Dwode - Posiive
{CR1, CRZ & CR3)

5 B850-0030 [ Washer, Lock Spnng (%10)
Dioge Mounting

6 B8706-0053 & Nut, Hex - DiodeMounting (10-32}

7 508-0083 2 Grommet, Rubber

8 2332-0050 2 Chp. Wire

9 §13-0110 4 €crew, Rounghaad - Haat Sink
Mounting (17-32 x 27}

10 525-0009 4 Washer, Flal - Heat Sink
Mounting (M10)

11 508-0124 4 Bushing. Insulating - Heat Sink
Mounting

12 508-0156 4 Washer, insulating - Heal Sink
Mounting

13 850-6030 4 wWashe:. Lock Spring - Heat Sink
Mounung (#10}

14 B70-0053 4 Nul. Hex - Heat Sinx Mig (10-32)

PTT-LION (PRI, 18TY)
3

Redistribution or publication of this document
by any means, is strictly prohibited.

[ +1]



VOLTAGE REGULATUR - SFEUS E TRNUUGN I

4

3

7.8

nn

BFI-030D (APRK, VETH)

Redistribution or publication of this document
by any means, is strictly prohibited.



REF.

z
o

~N RO G RA) =

PART
NO.

305-0491

305-0482
358-0029
364-0014
358-0035
363-0048
332-1265
B12-0077

853-0005
812-0077

B53-0005
871-0010
526-0009

B50-0030
812-0079

525-0048
B53-0005

“GTY.

USED
1

n N "N w [N R Lo e ] MW =

VUL I GE NMEUULAIUR - DFEWD & mmPBuuvan n

PART
DESCRIPTION

Chassis Assy, Voitage
Regulator - Complete

Chassis, Voltage Reguiator

Rectitier

Rectifier

Rectifier

Heat Sink, Rectifier

Insulator, Stand-off

Screw, Machine - Round-
head (#8-32 x 3/8")

Washer, Lock - External (#8)

Screw, Machine - Round-
head (#8-32 x 3/8"}

Washer, Lock - External (#8)

Nut, Hex (#10-32)

Washer, Flat [7/32” 1D x
172" 0D x 1/16" Thk)

Washer, Lock - Spring (#10}

Screw, Machine - Round-
head {#8-32 x 1/2"}

Washer, Fiat {Brass)

(1727 1D x 3/8" OD x 1/32" Thk)

Washer, Lock - External (M8}

33

REF.
NO.

17
18

19

PART
NO.

871-0007
812-0G79

853-0005
871-00u7
508-0002
332-1415
332-1266
812-0081

853-0005
860-0008
315-0343
812-0077

853-00G05
860-0008
150-0723
862-0001
853-0015
870-0250
332-1043

QTY.
USED

2
1

Ay - Y A b ok A ki

MRS = ) =k O A

PART
DESCRIPTION

Nut, Hex (#8-32)

Screw, Machine - Round-
head (#8-32 x 1/2")

Washer, Lock - External (#8)

Nut, Hex (#8-32)

Grommet, Rubber

Clamp, Cable

Block, Terminal

Screw, Machine - Round-
head (#8-32 x 5/8":

Washer, Lock - External (#8)

Nut, Hex (#8-32)

Reector Assy, Commutator

Screw, Machine - Round-
hsad (M8-32 x 3/8")

Vvasfier, Lock - External (#8)

Nut, Hex (¥8-32)

Paint Contact

MNul, Hex (1/4-00)

Washer, Lock - External (1/4")

Nut, insulator

Jumpar, Terminal Biock

STT-0309 (APRIL 1979}

Redistribution or publication of this document

by any means, is strictly prohibited.



PRINTED CIRCUIT BOARD ASSEMBLY - DRUDNLEDD | TFE GENENA I UH
(SPECS € THROUGH H.

—

PR R
-

-

';E‘;’- PART  QTY. PART
NO. USED DESCRIFTION REF. PART OTY. PART
332-1268 1 Printed Circuit Board - NO. NO. USED DESCRIPTION
Complets
T81 332-1252 +  Terminal Block R18, R16 350-0447 2 Resistor {330,000-Ohm,
C1 355-00%2 t  Capagcitor (.47., 100 Voit) 1/2 Watt)
c2. c7 355-505 3  Capacitor (.22 Mfd., 200 Voit) f9, R10 350-0423 2 Resistor (33,000-Ohm,
C3. C8 A55 0017 2 <apacitor (.47 Mid., 400 Volt) 1/2 Watt) ‘
C4, C12 355-0006 2 Capecito: (.47 Mid., 200 Volt) R 352-0151 1 Resistor, Fixed {15,000-Ohm,
Cs. C8 355-0016 2 Capacitor (1 Mfd., 100 Volt) 5 Watt}
] 355-0015 1 Capacitor {.1 Mit.. 200 Volt) R12 350-1014 1 Resistor (13,000-Ohm,
C10 355-0014 1 Capacitor (.047 Mid., 200 Voit} 2 Watt)
cn 355-0020 1  Capacitor (.1 Mid., 400 Yoit} K13 350-1007 1 Resistor {6,800-Ohm, 2 Watt)
Ct3 356-0039 1 Capacitor (100 Mid., 10 Voit) R14 350-0443 1 Resistor (220,000-Ohm,
CR4,5.6.7, 2 Watt)
89,1011 357-0014 8 Rectitigr, Silicon R15, R27 350-0435 2 Resistor (100,000-Chm,
CR12 358-0035 1 Diode, Zener (6.8 Volt} 1/2 Watt)
CR13 359-0025 1 Diode, Zener (20 Volit) R17 351-0524 1 Resistor, Metal Film
CR14 359-0026 1 Diode, Zener (18 Volt) : (13,000-Ohm, 1/4 Watt)
CR15 359-0015 1 Diode, Zener (24 Volt) Ri8 303-0168 1 Potentiometer
K1 307-1063 1 Relay, Magnetic Reed R20, R22 351-0520 2 Resistor, Metal Film
a1, Q2 362-0017 2  Transistoy, Silicon {28,000-Ohm, 1/4 Watt)
Q3 361-0004 1 Transistor, Unijunction R2t 351-0522 1 Resistor, Meta! Film
A1, R23 350-0355 2 Resistor (47-Ohm, 1/2 Watt) {5,110-Ohm, 1/4 Watt)
Rz, R3 350-0351% 2 Resistor (33-Ohm, 1/2 Watt) R24 351-0523 1 Resistor, Metal Film
R4 350-1075 1 Aesistor (4.7 Megohm, 2 Wait) (8,870-Ohm, 1/4 Watt)
RS 353-0040 1 Resistor, Fixed {270-Ohm, R25 350-10Mm 1 Resistor (10,000-Ohm, 2 Watt)
10 Watt) R26 303-0164 1 Potentiometer
R6 353-00729 1 Resistor, Fixed (5,000-Ohm,
15 Watt)
RY 350-0398 1 Roasistor (3,0600-Ohm,
1/2 Watt)

#77-0309 (APRLL 1979)

Redistribution or publication of this document
by any means, is strictly prohibited.



.R3

RS, R16
R10

PRINTED CIRCUIT BOARD ASSEMBLY - BEGIN SPEC J

PART
NO.

332-1956

355-0042
355-0043
355-0047
355-0044
355-0046
355-0056
355-0048
356-0039

357-0014
359-0036
359-0025
359-0026
321-0204
367-0005
362-0017
361-0004
350-0355
350-0351
3I50-1075
353-0040

353-0039
350-0398

350-0447
351-0885

Qry.
USED

-4

h mk b B PO = B RO

-t ) amk b ot ok ) 2 D

-

-t

L]

Gn.. ‘Tjrl-"ll 2.'_\"

| [ T

[Slary ¥

Jlﬁ“%'o s

ca
RZ’ 74
»

U

L
F8 F2 K *
LEs
IH : -
LiJ
a
1 n! s oz & ¢Ru
(oL TH
+[ Oy
cu . 7 s
n27 GG?
nze .c.
L e
-
2 Mo s - . ot O

- Im e

Y
Ji

zn t 4
t 2 3 a S 6 ¥ 8B 9 O n ‘n'z
VRSB
PART AEF. PART QTy. PARYT
DESCRIPTION - NO. LR USED DESCRIPTION
Board Assembly, Printed - R11 352-0151 1 Resistor - Sixed S5 Watt,
Complete T2 M -Ohm
Capacitor - 47 Mid, 250 Vol R12 351-0906 1 Resistor - 1/2 Watt. 90,800-Ohm
Capacitor - 22 Mid. 250 Voit R13 350-0411 1 Resistor - 1/2 Walt, 10,000-Cthm
Capacitor - 47 Mid, 400 Volt A4 350-0443 1 Resistor - 1/2 Watt, 220.000-Ohm
Capacitor - 47 Mid, 250 Voit R15. R27 350-0435 2 Resistor- 1/2Walt, 100,000-Ohm
Capaciter - 1 M7d, 100 Volt R17 351-0521 1 Resistor, Metal Film -
Capacitor - .33 Mfd. 250 VoIt 1/4 Watt, 12.100-Ohm
Capacitor - 1 Mfd, 400 Volt R18 303-0210 1 Potentrometer - 5.000-Ohm, 1/2 Watt
Capacitor - Electrolytic A20. 22 '
100 Mfd. 10 Voit 294 30 351-0520 4  Resistor - 1/4 Watt. 28.000-Chm
R21 351-0522 1 Resistor - Metal Fim -
Rectifier - Silicon 174 Watt, 5,110-Ohm
Diode - Zener 5.6 Voit R24 351-0523 T Resistor - Metal Fiim -
Diode - Zener 20 Vot 1/4 Watl, 8.8670-Ohm
Diode - Zener 18 Vol F25 A3t 350-1011 2 Resistor - 2 Watt, 10.000-Ohm
Fuse 1/4 Amp R26 303-0211 1 Potentiometer - 1/2 Watl,
Integrated Circuit 100,000-Ohm
Transistor - Siticon NPN R28 350-0568 i Resistor - 1/2 Watt 47 Meg-Onhm
Transistor - Unijunclion T8 332-1252 1 Terminal Block
Resistor - /2 Watt, 47-0Ohm CR15 359-001% 1 [hode - Zener - 24 Voit
Resistor - 1/2-Watt, 33-Ohkm 321-0163 6 Chp - Fuse
Resistor - 2 Watt, 4.7 Meg-Ohm K1 307-1063 1 Reiay, Magnetic Reed
Resistor - Fixed 10 Watt, R9 350- 4 1 Resstor - 2 Watt, 13.000-Ohm
270-Ohm A19 350-1007 1 Resistor - 2 Watt. 6.800-Ohm
Resistor - Fixed 15 Watt,
5.000-Onm
Resistor - 1/2 Watt. 3.0C4-Chm
Resistor - 1/2 Watt, 330,000-Ohm
Resistor - 1/2 Watt. 51,100-Ohm
$TT-2200 (APRIL 19TH)
k1

B6

Redistribution or publication of this document
by any means, is strictly prohibited.



ENGINE CONTROL MONITOR - FIVE FAULT LIGHTS - OPTIONAL

OTT-B30K (APRIL 197Y)

Redistribution or publication of this document

by any means, is strictly prohibited.

B7



ENGINE CONTROL MONITOR - FIVE FAULT LIGHTS - Ur1IUNAL

REF. PART
HNO. NO.

300-0681

C1 356-0040
c2 355-0005
c3 355-0005
C4 356-0030
C5 355-0005
C6 355-0005
Cc7 355-0005
cs 3I55-0005
CR1 357-0004
CR2 357-0004
CR3 357-0004
CR4 _357-0004
CR5 357-0004
CR6 357-0004
CR7 357-0004
CRs 357-0004
CR9 359-0027
CR10 364-0017
CR11 357-0004
CR12 357-0004
CR13 357-0004
CR1i4 357-0004
CR15 357-0004
CR16 357-0004
CR17 364-0017
CR18 364-0017
CR19 357-0004
CR20 364-0017
CR21 357-0004
K1 307-1039
K2 307-1039
o] 362-0025
Q2 362-0025
Qs 361-0003
Q4 362-0008
Qs 362-0008
Q6 362-0008
Q7 3562-0031
Q8 362-0031
Q9 361-0003
10 362-0008
an 362-0008
Q12 362-0008
Q13 362-0008
4 282-0008
R1 350-0526

aTy.
USED

-t ok

anl b

P S e

PART
DESCRIPTION

Monitor, Engine Control -
12 Vot - Oplional
Capacitor, Electrolytic
(10 M{d, 20 Voit)
Capacitor, Plastic Dielectric
(.22 Mfd, 200 VDC, 10%)
Capacitor, Plastic Dielectric
(.22 Mfd, 200 VDC, 10%)
Capacitor, Electrotytic
(1 Mid, 35 Voit)
Capacitor, Plastic Dielectric
{.22 Mid, 200 VDG, 10%)
Capacitor, Plastic Dielectric
(.22 Mtd, 200 VDC, 10%)
Capacitor, Ptastic Dielectric
{.22 Mid, 200 VOC, 10%)
Capacitor, Plastic Dieleciric
{.22 Mid, 200 VDC, 10%)
Cicde, Rectifier
{400 MA, 400 Voit)
Diode, Rectifier
(400 MA, 400 Voit)
Dicde, Rectifier
(400 MA, 400 Volit)
Diode, Ractifier
(400 MA, 400 Volt)
Diode, Rectifier
(400 MA, 400 Valt)
Diode, Rectifier
(400 MA, 400 Volt)
Diode, Rectifier
(400 MA, 400 Voit)
Diode, Rectifier
(400 MA, 400 Voit)
Diode, Zener (1 Watt, 7.5 Voit, 5%)
Diode, Rectifier (8 Amp. 30 Voit)
Diode, Rectifier -
{400 MA, 400 Voit)
Diode, Rectifier
(400 MA, 400 Volit)
Diode, Rectifier
(400 MA, 400 Voit)
Diode, Rectifier
(400 MA, 400 Volit)
Diode, Rectifier
{400 MA, 400 Voit)
Dioda, Rectifier
{400 MA, 400 Voit)
Diode, Rectifier (4 Amp, 30 Vait)
Diode, Rectitier (8 Amp. 30 Voit)
Diode, Rectifier
(400 MA, 400 Volt)
Dicde, Rectifier (8 Amp, 30 Volt)
Diode, Reciifier
{400 MA, 400 Voul)
Belay, Armature {12 Voit)
Relay, Armature {12 Volt)
Transistor
Transistor
Transgistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transistor
Transigtor
Transistor
Trans :stor
Tran sistor
Transistor
Resistor, Composition
{100-0Ohm. 1/2 Watt, 10%)

31

REF.
NO.

R2

R3

R4

RS

R6

R7

R8

A9

R10
RN
R12
R13
R4
R15
R16
R17
Rt8
R19
R20
A21
R22
R23
R24
R25
R21
R27
R28
R29

R31
R32
A33
R34
R35
R36
51

TE1

PART
NO.

303-0169
350-0572
350-0517
350-0536
350-0548
230-0505
350-0529

303-0169
350-0517

350-0537
350-0529
350-0529

350-0529
350-0529
350-0540

350-0529
350-0529
350-0540

350-0529
350-0540
350-0529
350-6517
3a50-1128
350-0540
308-0280
3321231

QTy.
USED

1

1

1

PART
DESCRIPTION

Potentiometer (3.5 Megohm,
1/4 Watt, 30%)
Resistor, Composition
{1 Megohm, 1/2 Watt, 10%)
Resistor, Composition
(27-Ohm, 1/2 Watt, 10%)
Resistor, Composition
(1000-Ohm, 1/2 Watt, 10%)
Aesistor, Composition
{10,000-Ohm, 1/2 Watt, 10%)
Resistor, Composition
{(2.7-Ohm, 1/2 Watt, 10%)
Resistor, Compasition
{270-Ohm, 1/2 Watt, 10%)
Rasistor, Composition
(2200-Ohm, 1/2 Watt, 10%)
Resistor, Composition
(510-Ohm, 1/2 Watt, 5%)
Resistor, Compaosition
(270-Ohm, 1/2 Watt, 10%)
Resistor, Compaosition
{22.000-Ohm, 1/2 Watt, 10%})
Resistor, Composition
(2.7-0Ohm, /2 Watt, 10%}
Resistor. Composition
{1000-Ohm, 1/2 Watt, 10%;}
Potentiometer (3.5 Megohm,
1/4 Watt, 30%)
Resistor, Composition
(27-Ohm, 1/2 Watt, 10%)
Resistor, Composition
{2200-Ohm, 1/2 Watt, 10%)
Resistor, Composition
{2200-0Ohm, 1/2 Watt, 10%})
Resistor, Composition
. (27-Ohm, 1/2 Watt, 10%}
Resistor, Compaosition
(270-Ohm, 1/2 Want, 10%)})
Resistor, Compasition
{270-Ohm, 1/2 Watt, 10%}
Resistor. Composition
{2.7-Ohm, 1/2 Watt, 10%}
Resistor. Composition
(270-Ohm, 1/2 Watt, 10%)
Resistor, Composition
(270-Ohm, 1/2 Watt. 10%)
fesistor. Composition
(2200-Ohm, 1/2 Watt, 10%)
Resistor, Composition
{510-Ohm, 1/2 Watt, 5%)
Resistor. Compuosition
{270-Ohm, 1/2 Watt, 10%)
Resistor. Compaosition
{270-Ohm, 1/2 Watt, 10%)
Resistor, Composition
(2200-Ohm, 1/2 Walt, 10%)
Resistor, Compasition
(2.7-Ohm, 1/2 Watt. 10%)
Resistor, Composition
{270-Ohm, 1/2 Watt, 10%)
Resistor, Composition
{2200-0hm, 1/2 Watt, 10%)
Resistor. Composition
(270-Ohm, 1/2 Watt, 10%)
Resistor, Composition
(27-Ohm, 1/2 Watt, 10%)
Resistor, Composition
(220-Ohm, 2 Watt, 10%)
Resistor, Composition
(2200 Ohm, 1/2 Watt, 10%)
Switch, Push - DPDT
(1A, 28 VDC/.45A, 115 VAC)
Printed Wirng Board

STT-030% (APALL 19T9)

Redistribution or publication of this document
by any means, is strictly prohibited.



CRANKER CYCLE CONTROL (OPTIONAL)

‘;m[
4
z .

! 1
& a2 ll: L \‘\_.
@Ry 4 193 o4
G 1 k h - "y = i
At el \

F

REF. PARTY QTY. PART
NO. - NO. USED DESCRIPTION
300-0714 Caontrol, Cranker Cycle -
12 Volt

C1 356-0039 1 Capacitor, Electrotylic
£100 Mid. 10 Volit)

c2 355-0029 1 Capacitor, Ptastic Dielactric
{.015 Mid, 100 VDC. 10%)

R1 303-0171
R2 350-0560

Potentiometer (100,000-Ohm, 1/4 Watt)
Resistor, Composition
(0.1 Megohm, 1/2 ‘Natt, 10%)
Resistor, Composition
(10.000-Ohm. 1/2 Watt, 10%)
R4 303-0171 1 Potentiometer (100,000-OQhm, 1/4 Watt)
R5 350-0558 1 Resistor, Composition -
{68,000-0Ohm, 1/2 Watt. 10%)
Re 350-0420 1 Resistor, Composition
{24.000-Ohm, 1/2 Walt, 5%)
R7 350-0546 1 Resistor, Composition
(6800-Ohm, 1/2 Watt, 10%)
R8 350-0520 1 Resistor, Composition
{47-Ohm, 1/2 Watt, 5%)
R9 350-0548 1 Resistor, Composition
{10.000-Oh:r  1/2 Watt, 10%).
R10  350-0500 1 Resistor, Compasition
(1-Ohm, 1/2 Watl, 10%)
R11 352-0152 t  Resistor, Wirewound
{25-Ohm, 5 Wat!, 5%)
TB1  332-1275 1 Printed Wiring Board

C3 356-0045 1 Capacitor. Electrolytic
{25 Mtd, 15 Volt)

C4 355-0010 1 Capacitor, Composition
{.0022 Mfd, 100 Volt)

CR1 358-0027 1  Diode, Zener
CR2  357-0004 1 Diode. Rectifier (400 MA, 09 Voit)
CR3  357-0004 t  Diode. Rectifier (400 MA, 400 Voli)
CR4  357-0004 1 Diode, Rectifier (400 MA, 400 Voit)
H1 812-0081 2 Screw. Machine, Round
Head (#6-32 x 3/8")

M2 853-0003 _ 2 Washer, Lock - Externai Tooth (#6)
H3 860-0006 2  Nut, Hex (#5-32)
(8] ] 362-0008 t  Transistor
Q2 362-0008 1 Transistor
Q3 362-0017 1 Transistor
Q4 362-0026 1 Transistor
Qs 3520033 1 Transistor

1

1

R3 350-0548

-—b

770309 (APRIL 197T9)

Redistribution or publication of this document
Bg by any means, is strictly prohibited.




REF.
MNO.

ENGINE VCUNITHUL MUNIITUR (UNE FAULT LIGHT)

- y b
-—— ‘“—‘w
” -"-"""'_-':-'-" - —

[ -

N, I /"-'-' “
Ny 7 ca Al
Iy 17 ct

[ !

\ })‘ ] f

\ -
|

-
~
1] - E
' ﬂ i
R :'_&“--———;‘::rz
PART QTY. PART REF. PART OTV. PARY
NO. USED DESCRIPTION NO. NO.  USED DESCRIPTION
300-0679 Monitor, Engine Control - Ry 350-0536 mﬁmr. ?‘or:n::?;amn" o
NJ? u\;g: A2 350-0526 1  Resstor, Composition
355-0043 1 Capacitor, Fgufti\;: Dmm A3 250.0548 - ;ﬁo?nm, 2 u:::: 10%)
2, e T {10.000-Ohm. 172 Watt, 10%)
356-0040 ! Capac'::'or. EIE.:U:JM!C Re 030169 1 Potentomater
356-0030 1 c:;gcitcg' g.oie:?rgyuc (3.5 Meg Ohm, 1/4 Wan. 30%}
: (1 Mfg. 35 Voit) RS 3500572 1 Remstor. Composilion
355-0043 1 Coapacilor. Plastic Dielectric - 150-0552 - :s‘"m Ohm. "}"&'"- 10%)
359-0027 1 D.f;ﬁf, l;mw voC. 1% {22.000-0nm. 1:2 Wat1, 10%)
Y R7 350-0536 1 Aessior. COMpostion
(1 Watt, 7.5 Vot 5%} 13000 172 Wett, 10%)
357-0004 1 Diode. Rectitier - 150.0505 Y\ e oo
. (400 MA, 400 Voli) (2 T-Ohm. 112 Watt, 10%)
357-0004 | Dlme. Rectifier ‘ (=11 3500517 ¥ nwsm'. commsl.lm
(300 MA, 400 Volt) {27-0hm, 1:2 Walt, 10%)
357-0004 1 Diode. Recutier R10 3030169 1 Potentiometer
(400 MA, 400 Voit) {3 5-Meg Ohen, 14 Want, 30%)
357-0004 1 Diode, Rectilier RYY 250-0540 1 Ressior, tion
364 1400 MA, 400 vait) (2200-Chwn. 172 Watt, 10%}
-0017 ! Dm;:l:, Rec:;gu?; " R12 350-0529 1 Resistor, Composition
357-0004 1 D ﬁm “Hecttier (270-Ohm. 1/2 Wart, 10%)
'(40% MeAc :l;:! Vol R33 3500529 1 Resistor. Composition
307-1039 1 Relay. Armature {12 Yoln) 14 250-0539 . & 42’?'0'3';- 172 ”:'“~ 10%)
361-0003 1 Transisior ‘:g:o?anm":?a”\;vm 1)
362-0025 1 Transslor A% 350-0540 I Resslor, c‘omnouhoﬁ
362-0025 1 Transistor 2200.Onen 112 Watt 105
e} Trnsstor R 3500540 ! fesistor. Composition
. : (2200-Oho. 1/2 Watt, 10%}
362 .0025 1 Transistor A7 3561128 ¥ Aescstor, ComE sthon
362-0008 1 Transistor A o
352-0008 1 Transistor Y61 232.1226 . {220-0ntm, 2 Walt, 4

Ponied Wirnng Berrd

BTT-E0 (APRN. VT

Redistribution or publication of this document
by any means, is strictly prohibited.



ENGINE CONTROL MONITOR - PENN STATE
{1 FAULT LIGHT)

b
t
|
1
!
()
LN
i\
\\
- 1\1' \\\
\'N-.. I )“
ol L 4
- ”
[ it S
ce -
S
Do |
]

ot R W mE MR emm v el Wk M I W A MW T e mm rw R S AR AR R

hEF. PART GTY. PARY REF. PARY aTY. PART
ND. NO. USED DESCRIPTION NG NO. UBED DESCRIPTION
3000730 Monitor, Engine Controt - Q2 362-0025 1 Transistor

12 Vout (Pann State) 03 362-0025 1 Transistor

c Not used Q4 362-0008 1 Transistor

c2 355-0005 Capacitor. Piastic Dielectne R 3500936 1 Resistor, Composition
(.22 Mid. 200 VDC. 0%} {1000-Ohm. 1/2 Wall, 10%)

Cl 356-0040 Capacitor, Elsctmiviic A2 350-0526 1 Hesistor, Composition
{10 Mg, 20 Vor) (100-Ohm. 172 Wait, 10%)

Ca NOt gaad "3 350-0552 1 Resistor, Composition

Cs 355-0005 Capacitor. Pisstic Dwiectnic {22,000-Ohm. 1/2 Watt, 10%)
{22 Mg, 200 VDC. 10%) R4 303-0169 1 Polentiometer (3.5 Megohm,

CR1 357-0004 Diode. Rectiler 174 Want, 30%)
(400 MA, 400 Volt) RS 3500572 1 Resistor. Composition

CR2 359-0027 Diode. Zener (? Magohm, 1/2 Watt, 10%)
{1 wWatl, 7.5 Volt. %) RE 350-0505 1 Resistor, COMPOsilion

CR2 3570004 Dwode, Rectifet (2.7-Ohm, 172 Watt, 10%)
{400 MA, 400 Voit} Ar 350-0517 T Resstor, Composition

CRe 357-0004 Diode. Rectifer {2T-Ohm, 172 Watt, 0%)
{400 MA, 400 Voit) RS I50-0529 1 Resistor, Composition

CRS 357-000a Drode. Rectifier {270-Dhm. 172 Watt, 10%)
{400 MA_ 400 Voir) R I50-0529 1 Resistor, Composition

CR6 357.-0004 Diode, Recidier {27T0-Onhm, 172 Watt, 108}
(400 MA, 400 Volt) "1 I50-0540 1 Resisior, Composition

CcRy 3641, Dhode. Rpculer (2200-Onm, 1/2 Watt, 1%}
(8 Amgp. 30 Voir A 3500871 1 Resstor Composviion

(& 307-1G39 Relsy, Armature {12 VoIt {220-Ohm. 2 Watt, 5%)

L% 307-1039 Relay. Armature (32 Voin)

(w)! 360003 Trannsior

R11

WIS (APRIL 1RTH)

Redistribution or publication of this document

by any means, is strictly prohibited.



| Y 7

rl
L~
z
ut
:
=
Q
<

ER COOLED MANIFO

179-¢;

> ,M. 2\30\

REF. PAR QTyY. PARY
NO. NO. USED DESCRIPTION
1 154-0889 1 Manifold
2 130-0674 1 Line Assembly, Waler
3  502-0074 1 Etbow
4 502-0073 1 Elbow
5 1 Hose {Order 30" of Bulk Hose
#503-0386)
6 503-0183 2 Clamp
7 5050135 2 Nippie. Half {38 x 1-1/2")
8 505-0120 1 Eibow, Street (3/8” x 80°)
9 505-0207 1 Bushing, Reducer (1/2" x 3/8")
10  505-0172 1 Nippie {27}
11 505-0175 1 Etbow (2" x 90°)
12 505-0040 1 Elbow - Pipe [1/2" x 90°}
13 505-0100 1 Nipple, Closa (1/27)
14 5050058 1 Plug - Square Hesd {1/2")
STT-0308 [APAIL 1979)
41

Redistribution or publication of this document
by any means, is strictly prohibited.

%o R1?



EXPANSION TANK INSTALLATION
179-109¢

REF. PART ary. PART
NO NO. UsSED DESCRIPTION
1 130-0705 1 Tank, Expansion
2 505-0324 2  Nipple, Ha!l (4)
4 5050102 2 Nipple, Close (¥4}
5 5050772 1 Bushing, Tank {374}
6 5050771 1 Tee, Rediicing
7 130-0725 1 Tube, Water Qutiet
8 505-0132 2 Elbow, Pipe (3/4)
3 1300785 1 Guand, Belt
W 5030189 2 Ciamp, Hose
it 503-0249 41 Hose
12 132-0109 1 Pump. Water (Includes Gear

Drive Assembly} (See separate
entry for pump only}

132-0146 1 Pump Only, Water [(Parnt of
132-0109) (See ssparale
group for components)

132-0167 1 Gaskel, Water Pump Only
Mounting

$77-0300 (APRIL 107}

Redistribution or publication of this document
by any means, is strictly prohibited.

- B13



WATER COOLED MANIFOLD INSTALLATION - WITH HEAT EXCHANGER

179-0282
8 o 16
1] .) g
10
] 1"
12
6— ¢ Tﬁ¢ 13
|
15 27
\
\

PART
NO.

503-0189
503-0845
505-0907
130-0725
130-0745

130-0721%

503-0553
503-0004
330-0505
800-0007

850-0040
862-0001
130-0722

505-0908
505-0130
503-0365
130-0508
503-0554
130-0785

USED

—t ot fa b

-t

= {3 W W =M

-t wd mbh Ph b

~-14

26

PART
DESCRIPTION

Ciamp, Hose

Hose

Nipple, Half

Tube, Exhaust - Water Cutlet

Bracket, Heat Exchanger’
Mounting .

Bracket, Heat Exchanger
Mounting

Hose

Clamp, Hose

Heat Exchanger

Screw, Cap - Hex Head
(1/4-20 x 1"}

Washer, Lock - Spring (1/4"}

Nut, Hex (1/4-20)

Clamp, Heat Exchanger
Mounting

Nippie, Close (1)

Pipe, Plug (3/4")

Clamp, Hose

Tube

Hose

Guard, Beit

R1A

35

PART
NO.

503-0652
130-0724
331-0101
503-0003
505-0910
505-0938
505-0912
505-0909
130-0349
504-0005
505-0772
526-0127

505-0771
132-0109

503-0853
132-0146

132-0167

B b o) =k ok DA A k-

-t

PART
DESCRIPTION

Hose

-Tube, Water inlet

Hanger

Hose

Nipple (1" x 3")

Elbow, Reducer (1" x 3/4")

Nipple, Close (3/4")

Elbow, Union

Tube

Drain. Cock

Bushing. Tank

Washer, Flat (13/32" 1D x
25/32" OD x 1/8”" Thk)

Tee, Reducing

Pump, Water {Includes Gear
Drive Assembly) (See
saparate entry for pump
only}

Hose

Pump Only, Water (Part of
132-0109) (See Separate
Group for Components)

Gaske!, Mounting - Water
Pump Only

9rr-030% {APRIL 1879)

Redistribution or publication of this document
by any means, is strictly prohibited.



900-0313
SUPPLEMENTARY PARTS LIST (10/74)

These parts apply to Specification Letter indicated below for the following
series and Operators Manual and Parts Catalog:
SERIES OPERATORS MANUAL SPECIFICATION
AND PARTS CATALOG LETTER
DEG 977-0308 H
DEH 976-0306 G
DYA 973-0307 F
MDEG 977-0309 i
MDEH 976-0307 G
Use these parts in place of/or in addition to those listed in the main Operators
Manual and Parts Catalog. Parts that are similar in appearance to those listed
in the main parts catalog are not illustrated.
s |
. 3
.I I
A »
i | |- 90
| !
' I
GENERATOR GROUP ' :
L e —  —— - —
REF. ND. PART NO. QTY. USED PART DESCRIPTION
22 through 3! BELETE
33 through 35 DELETE o
43 2o0-2353 } Staror Assembls, Wound - LExciter
47 through 50 PELE L
51 DELETE (MDEG and MDEG
9 DELETE MDEG and MBEH and I\
53 DELETE (MDEL and MDEID
sS4 SPELETL 1DYa)
56 DELLTE {DEG and DEINY
60 sPDELETE «DVA)
&7 through 89 DELETE (DEH and DEN)
90 150-11456 ] Bracket & Foint Assembly, Overspecd
Switch (Ingludes Parks Marvked *)
91 800-0003 g Serew, Hex Cap (10400 1 1-1,4Y)
92 R50-0040 > Washer, Lock (1747
935 150-0723 I *Point, Overspeed Switch
Y 870-0250 1 *hut, Insuluafrion "[Jﬁgﬂﬂﬂﬁﬁﬂwﬁ%m%&ﬂoﬂde ment
2 “Nut, Hex - 1od-200 Duany speeed sBwly prafbited,

G5 B 2-0001



REF. NO. PART NO. QTY. USED PART DESCRIPTION
96 853-0013 1 *Washer, Lock (1/4") - Overspeed
Switch
97 150-1356 1 *Bracket, Overspeed Switch

# - Delete hardware items related to voltage regulator chassis
and overspeed switch only.
* - Parts included in 150-1546 Bracket and Point Assemblwy.

NOTE:

Reference numbers at the end of group do not necessarily follow the last
number in scme manuals.

Z
>
o

CONTROL GROUP (AC QUTPUT PORTICN)

REF. NO. PART NO. QrY. USED PART DESCRIPTION
19 HARNESS, WIRING - AC CONTROL (Includes Parts Marked * in
main parts catalogi.
Sets without Meter Panel
338-0765 i 3R Set:
338-0764 1 15R anc 5158 Sets
538-0766 l 9XR Se.s
Sets vith Meter Pancd
338-0735 i SR Sers
338-01730 1 ISR amd S15R Sets
338-0759 | QAR Sers
38 215-0384 { Reactor Assembly, Commuatator
39 305-9521 I fAradee, Regetafier

& Redistribution or publication of this do
by any means, is strictly prohibited.




